DISCUSSION PAPER

Capital Regional District
Core Area Wastewater Management Program

Clover Point Wet Weather Facility

Discussion Paper — Conceptual Alternatives for Clover Point Wet Weather Facility
035-DP-2

Prepared by: Michelle Maynard
Issued: November 4, 2008
Previous Issue: None

1 Introduction

The objectives of this Discussion Paper are to develop the conceptual alternatives for Clover Point
Wet Weather Facility. First, the paper will define the design parameters for the facility such as
design flows and wastewater characteristics. This will assist in developing the conceptual plans for
the facility.

The second objective will be to develop conceptual level plans of the three technology approaches.
[...]
Current applicable regulations become High Risk Moderate Risk Low Risk Process
more stringent resulting in changes to the | Additional Additional capable of producing
facility to meet effluent quality and processes and processes and high quality effluent
additional construction construction construction likely

required to be required
Climate change resulting in more wet Moderate risk — Climate change will result in increased
weather events and increased operational costs for all options
operational costs

5 Comparative Process Costs

Table 14 shows the comparative costs for the different options. These costs are limited to the main
process equipments costs only and do not include any structural, civil, electrical, instrumentation
and other process mechanical costs.

_ ————
@ cHzmuiLL @m._,w I]]l o .02 20081060
0 Engineering ] )

LOCAL FOCUS,



Capital Regional District
Core Area Wastewater Management Plan

Table 14
Comparative Costs

Equipment Cost

Fine Screens Three screens (two duty, one standby arrangement) | $1.3 Million
with screenings washer/compactor with bagging
attachment.

Peak flow per screen 2190 L/s.

Microscreens 32 - 250 micron microscreens and ancillary $6.4 Million
equipment (28 duty, four standby).

Peak flow per screen 105 L/s.

HREPT - Ballasted Three screens (Two duty, one standby arrangement) | $4 Million
Flocculation with screenings washer/compactor.

Peak flow per screen 2190 L/s.
Grit Removal - Peak flow 4209 L/s.

Two HREPT trains — mixers, scrappers, sludge
pumps, hydrocyclones.

Peak flow per train — 1470 L/s.

Coagulant dosing skid, polymer preparation and
dosing skid, automatic sand dosage system

Note:
1. Equipment direct costs only.

6 Summary

Microscreens will produce an effluent quality comparable to primary effluent. However,
microscreens are primarily used for small communities and have not been used for treating
wastewater at the flow rates required for Clover Point Wet Weather Facility. The end resultis a
large number of units are required for the facility. Due to the high number of units, the area
required for this type of facility is the largest for the three options. The comparative cost for
microscreens is also the highest for the three options. The cost is more than the ballasted
flocculation cost, which will produce a higher quality effluent than the primary treatment effluent. It

20
P:\20062935\04_Concept_Plan\Engineering\03.00_Conceptual_Feasibility_Design\05_Clover_Pt_Plant\ppr_035_02_20081104.doc



Discussion Paper
Clover Point Wet Weather Facility
Conceptual Alternatives for Clover Point Wet Weather Facility

should be noted that with technology development, the maximum capacity per unit will increase,
which should result in a smaller footprint and reduced costs. At this stage, microscreens are
eliminated as a viable option for the Clover Point Wet Weather Treatment Facility due to the
reasons given above.

7 Next Steps

Discussion Paper 3 will continue to develop the options of fine screening only or HREPT ballasted
flocculation with fine screens for the Clover Point Wet Weather Treatment Facility.

References

Keller, John. 2005. Actiflo®: A Year’'s Worth of Operation Experience from the Largest SSO System in the
US. WEFTEC 2005 Conference Proceedings.

Metcalf and Eddy. 2003. Wastewater Engineering Treatment and Reuse.

Scruggs, Caroline, Wallis-Lage, Cindy. 2001. Ballasted Flocculation: A Wet-Weather Treatment Solution?.
WEFTEC 2001 Conference Proceedings.

. =
. 21
@ cHz2mHILL @Aswgd ll.ll
Engineering JCAL FOCUS )

O



DISCUSSION PAPER 035-DP-2

N
APPENDIX A - HREPT Sludge Production Estimates

A-1
P:\20062935\04_Concept_Plan\Engineering\03.00_Conceptual_Feasibility_Design\05_Clover_Pt_Plant\ppr_035_02_20081104.doc



dnt_sludge_production_mm.xls, Calcs 1

Capltal Reglona1 Dls’tnct Core Area Wastewater Manag.ement Strategy Program Dev.e1opment Phase
- - : Clover Pomt Wet-Weather Treatment Fac1I|ty .
* 20062935.04 E. 03'05 LT Subjecl‘. Sfudge Producnon Esttmafes
Last Rev on: - September 11,2008 -~ Scenano Prehmlnary Cak:ulahon S
Prepared: . M Maynard / D Shrskowsku - -
Griockei: -
Yellow-shaded cell denotes assumed/input values
Scenario Description:
Maximum design flow to Actiflo facility = 4 x ADWF = 3116 L/s
Historical flow data from 2004 to 2008 show Clover Pt has experienced events where the flow is over 2 x ADWF (1558 I/s) from 1 hour up to 33 hours. Note currently the maximum capacity of the existing pumps is 2500 L/s.
The conveyance system that brings flow to Clover Point is under capacity and restricts the amount of flow to the plant. Upgrades are planned for the system by the year 2015 which will increase the flows to Clover Pt.
However the Actiflo plant will treat a maximum of 4 x ADWF regardless of how much flow arrives at Clover Pt. Flows greater than 4 DWF will be screen and bypass the Actiflo plant. Therefore the worst case scenario for
sludge production will be when the plant is at maximum capacity, 4 x ADWF, 3116 L/s.
Assumptions were made on the duration of the storm event and the BOD and TSS. The parameter concentrations were based on data for other facilities, with consideration given to very limited CRD data currently available.
Scenario 1. 24 hour duration storm with BOD/TSS at 150 mg/l. Mean flow rate for entire duration assumed to be 3 x ADWF.
Scenario 2. 6 hour duration storm with first flush conditions BOD/TSS at 200 mg/l. Mean flow rate for entire duration assumed to be 4 x ADWF, which is the capacity of the ActiFlo system.
Scenario 1
Wastewater:
Event duration 1= 24 hr \
Mean flow rate " = 2337 L/s
Mean TSS conc 2 = 150 mg/L ActiFlo System
Mean BOD conc ? = 150 mg/L
TSS loading = 1262 kg/hr System performance:
BOD loading = 1262 kg/hr TSS removal eff °= 85 % Effluent:
TSS mass = 30288 kg/event BOD removal eff °= 70 % TSS conc = 23 mg/L
BOD mass = 30288 kg/event Sludge conc '= 4,000 mgl/l BOD conc = 45 mg/L
Sand loss ® = 4 g/m3
Chemicals / sand:
Alum dose concentration *= 110 mg/L
Chemical precipitate mass 4= 0.23 g/g alum
Sand dosing rate ° 4 kg/m3 treated flow
(not used in calculation) rYas N
_/ Sludge:
TSS total mass (WW solids only) = 1073 kg/hr 25,744 kglevent
Chemical Sludge mass = 217 kgthr 5,203 kg/event
Sand = 34 kg/hr 808 kg/event
Total sludge mass = 1,323 kg/hr 31,755 kglevent
Mean flow rate = 331 m3/hr 7,939 m3/event
Sludge removal rate from clarifier 4% of total flow
TSS conc ( all solids) = 4,000 mg/L
BOD total mass (WW solids only) = 883 kg/hr
BOD conc = 2,671 mg/L
Scenario 2
Wastewater:
Event duration 1= 6 hr \
Mean flow rate " = 3116 L/s
Mean TSS conc ? = 200 mg/L ActiFlo System
Mean BOD conc ? = 200 mg/L
TSS loading = 2244 kg/hr System performance:
BOD loading = 2244 kglhr TSS removal eff = 85 % Effluent:
TSS mass = 13461 kg/event BOD removal eff °= 70 % TSS conc = 30 mg/L
BOD mass = 13461 kg/event Sludge conc = 4,000 mgl/l BOD conc = 60 mg/L
Sand loss ® = 4 g/m3
Chemicals / sand:
Alum dose concentration = 110 mg/L
Chemical precipitate mass * = 0.23 g/g alum
Sand dosing rate ° 4 kg/m3 treated flow
(not used in calculation) rde N
S Sludge:
TSS total mass (WW solids only) = 1,907 kg’hr 11,442 kg/event
Chemical Sludge mass = 289 kg/hr 1,734 kglevent
Sand = 45 kg/hr 269 kg/event
Total sludge mass = 2,241 kg/hr 13,445 kglevent
Mean flow rate = 560 m3/hr 3,361 m3/event
Sludge removal rate from clarifier 5% of total flow
TSS conc ( all solids) = 4,000 mg/L
BOD total mass (WW solids only) = 1,570 kg/hr
BOD conc = 2,803 mg/L
Notes and References:
See Reference Tab
10/31/2008



DISCUSSION PAPER 035-DP-2

N
APPENDIX B - Actiflo® Plant Site Visits

B-1
P:\20062935\04_Concept_Plan\Engineering\03.00_Conceptual_Feasibility_Design\05_Clover_Pt_Plant\ppr_035_02_20081104.doc



Associated Date: October 29, 2008 File: 20062935
Engineering
To: File
From: Michelle Maynard
Project: CRD Core Area Wastewater Management Plan
Subject: Site Visits to Tacoma and Bremerton, Wet Weather
MEMO Actiflo® Facilities
1 INTRODUCTION

The site visit to the Cities of Tacoma and Bremerton, WA wet weather Actiflo® facilities provided an interesting
insight into the Actiflo process and the small footprint required to treat the comparatively large peak flows.

2 CITY OF TACOMA SITE VISIT

The City of Tacoma wet weather facility is part of their existing Central Wastewater Treatment Plant. Here the
secondary treatment capacity of the existing plant is 3505 L/s. To provide additional treatment during wet
weather flow, up to 3066 L/s, two 1533 L/s Actiflo® process streams were installed. This expansion is in the final
stages of commissioning and handover to the City of Tacoma on this design build project.

Observations from site visit:

. There is no grit removal upstream of the Actiflo® process. Flow is diverted to the two Actiflo® process
stream upstream of the aerated grit tanks, via two large diameter pipes with isolation valves.

. The minimum flow to treatment is 526 L/s.

. The coagulation, injection and maturation basins are kept full of influent to provide a wet start during a
wet weather event.

3 The process included an additional recirculation pumped system to ensure that effluent did not exit the
Actiflo® process until the discharge requirements were met.

. The overall process start up time is around 30 minutes, as this is the time it take to get the chlorination
system up and running to the Actiflo® process for final effluent disinfection.

. Chemicals used are ferric chloride and polymer. The chemical system is ready within 30 minutes.

. Storage for sand was limited.

. Maintenance plan not determined yet as the plant is still in the process of being handed over to the City of
Tacoma.

. There is two year performance contract on the Actiflo® plant; the Design-Build team and Kruger will be

responsible for the plant’'s performance.
3 CITY OF BREMERTON SITE VISIT

The City of Bremerton combined sewer overflow treatment facility is a remote plant. This 876 L/s facility has been
in operation since 2001. The plant operates 10 to 12 times during the winter months and is always process-ready
to treat any wet weather event. The facility consists of a 379 m® upstream storage tank, horizontal screen,
Actiflo® process, UV disinfection and biosolids storage tank.

p:\20062935\04_concept_plan\engineering\03.00_conceptual_feasibility_design\05_clover_pt_plant\mem_crd_site_visits_20081029_mm.doc



Associated
Engineering

Memo To: File

October 28, 2008

-2-

Observations from site visit:

There is no grit removal upstream of the Actiflo® process. However the storage tank most likely provides
an environment in which grit and some solids will settle out as the storage tank fills and then overflows
through the screen into Actiflo® plant. Atthe end of a wet weather event, the storage tank is drained and
cleaned for the next wet weather event.

During the winter months the Actiflo® plant is kept full with influent/effluent in ready state for a wet weather
event. At the end of the wet weather season the plant is drained, cleaned and filled with potable water.
The small flow of potable water is circulated through the Actiflo® plant.

The chemicals used are aluminium chlorohydrate and polymer; the dosage rates are 5 mg/L and

2.3 mg/L, respectively. The chemical system is kept in a ready state. Made up polymer is wasted to
sewer using a small pump, on a weekly basis. The aluminium chlorohydrate was chosen due to the
downstream the UV disinfection system and its long shelf life.

The sludge for the Actiflo® process is collected in a separate tank and returned to the sewer at the end of
the wet weather event.

For every 3785 m® of treated effluent, 3.6 kg of sand is lost.

There is a weekly maintenance program for the Actiflo® plant.

Storage for sand was limited.

Michelle C. Maynard, M.Sc., C.Eng., MICE
Project Engineer

MM/Ip

P:\20062935\04_Concept_Plan\Engineering\03.00_Conceptual_Feasibility_Design\05_Clover_Pt_Plant\mem_crd_site_visits_20081029_mm.doc



City of Bremerton

Storage Tank, Actiflo Building and tandb Gnertr and EIerlca
Chemical Building Building

Desludge Pumps

Trojan UV Disinfection Trojan UV Disinfctin

10f2



City of Bremerton

Aluminum Chlorohydrate Tank ACHPu:r'n'ps

20f2



City of Tacoma

Hydrocyclones Hydrocyclones

Maturation Tank Clarifier

Clarifier Clarifier

10f3



City of Tacoma

Lamella Plates

Polymer System

RE i

Ferric Chloride Pumps

20f3

Effvlluent Channel

I '
) f—
e g [ PR3-,
._‘ '\‘h, ~
- ot BN
—~ B St

PI.mer Pumps

Chemical Delivery Point



City of Tacoma

Deslc_i-g-e Pumps

- i

Desludge Pumps

3of3



